ANV —5Fy b
TR B E

HKIS

BT T EFIRBITRIEE L TS 7230,

BRI E &SI HA TH DIER R 1T T &L,

ABIIIUT(HEERT - SEARTICLT BHAH 2SN,
BEHAI ST tIE, KPIEEL TS,

ARG, FERITRT EmMOART FAEETY,
AN—HEEAUITOBKXENERLDZEIZE, FONIHENLIFOIRGEEICSER S0,

5] fh £ BHERAAMILY—FFy b
=] =& EEER g5
a — F N 15004-AT010
HB{tEREAE R E04261-T59030-00
BIEEEES SC20NOJ (TOYOTA 86)
A—Hh—HiE TOYOTA 86 (DBA-ZN6) . SUBARU BRZ (DBA-Z(C6)
TR FA20
& = TOYOTA 86 2012/04~. SUBARU BRZ 2012/03~
[REHEER ]
s = HROA AL HKSE IO UA MDD TFEREPEDOLM-LET,
- HROAAILT 4 )LE—  HHIE
xESEROERIL. 2014 £3 AEEDEDTY,
2014 £ 3 LRI - 24 SN -EHAOES(Z DL TIZH K SEEERIZHBELEHE (S,
2014 ££ 3 A 14 BRT BEMEES. GH®TyF -4—+- IR
ETDERER
2zTNo. B O ZEE ARA
3-3.01 2014/3 kR







[E

R
(I ARE BT DN T R LD R - o 2
A Al I S N T L 3
1. /—7)L/\°—‘y0)H)z91~L,&7]DI ..................................................... 5
2. T’r)lxj'f)l//)-l—7'7> }\O)H’yﬁﬂ-}- ................................................. 8
3. 7]—,{)[/7_5:70)HX17“-J- ......................................................... ‘]0
4. T{)bg_aﬂ;_xwﬂyﬁﬂ-j- ....................................................... 13
5. /J—<) ﬁ_\yo)ﬂyﬁ-(-,- ........................................................... 18

ERE |

COEF. HKS AL —FFy FEBFBEVLIFOVLEERILITHYMNES TEVFET,
AEGZEREICTHERAVIEE, BEEERDCRESE5-OITEKEEHHA LTS,

BT HE T RISAEISRB SN TLDRRZETY . REITEAL TS,

AREFEUFF ZATEIRND T oA, & CEFELI-ETEEZTE TS,

RE - HRIZONT |

@ AZ(IAEZERLITITIT TV EER., BB OESE~DRROIBEERKICHILT D=0, FoTLV=EZ
FUSEEEEERLTOET,

@ AL SIIEBEERMITT, FRNOBERIEITADENTL AL,

O PEHNIIE=EZEHN, AEUSRUIBREMT., BERA L EIC&YZFH-EEIT DT LE—YIFEEZEL
MRET,

O FHBZARENETIL / —IILEBAORT T EEECRFEISATOET,

O AZ(L, FELHBURT B ENHY ETOTAREREARENESE SRR SN,

@ AHSIITERESD. RBED=OFTELLLEFTTELAHYET,

=2 EDEE

AETIE, TEDLSLESEFEAL. EEHRADERLALERLTLEY,

& S EREREEREN. REXIEEERSBLBIEE

{ERERSERED. FEEESBRIEESNBHE AD
& SFEE AMHEORENEESNHEE
T GERYHAL (S, SBELEMARE THESNIMIEE (BIX SETOMIER UHHE)




IN—Y )X+

EE fm e e
1 FAINO—337 1

2 FAINTANEA—T Ok 1

3 o a—RILk 1

4 RR—H— 1

5 NI 1

6 ANV Ly 1

7 oy 2 HE $556
8 tAovi v P18 t=10 2

9 A=A —IL 4

10 77579k Nod 1

11 A7 TS Vk No2 1

12 77579k No3 1

13 A7 TSk Nod 1

14 a7 TSk Nob 1

15 A7 TSk Nob 1

16 FAIWNI—51R—R Nol 90° —90° 1

17 AAINI—FR—R No2 90° —45° 1

18 VT —bFa—T 1 1200mm
19 BAZ5vT (K) 2

20 RILk M6 L=15 15

21 T AFES YN M6 14

22 TL—bTviw M6 KEE 7

23 TL—bTJvi v M6 12

24 EnikenBAE 1

25 EnfEnEAE 1




P16

—> A1 ILDFNFHR

O

P17

m

EFEER




1. /=< )LIA—YDE L EMT

ERZIODMIC, TV AIWZEEB LY T)DIA T REFEIIILTSEELY,
DY ERERER VIR EIE C THRETE TS,

(1) NyTIDIA TR FERZENT .

2 QYA KE—2oFFILS5Y
TERETNVT,

@) @78 bRUNERNT,

W
u!)"""“a

..%7 “7ﬁﬁfi
Tk,




®) @TTFTHU—F5Y FEEWT,

6) @5>THR—hN—TL—FEBHT,

N ®©x77)—F7r—REEHT.

@) ®78 b TRILF—T TY—I\—FFHT,

9 @h—2EEST,

(10) @782 ;XN —UR—Z A Y b T L— FEES
(1) @78 bRV HhN—%EW T,

(12) @782 b UIRRT—T S5y FERSVT,

e




(13) 1. G) THYI LTz, @F T E—hN\—TL— FORUREREL A )LD —F—R—RIZFH LGN K S I1THIE D,

(14) @A AT 4 LE2—FEH T,

VA% P
s AT 4 NLA—FNT I, TP AIDOBATIFE
BLUREDFN., EMERYRRLTE L,

(15) @A AT 4 IILE— 2 =F U EEHT,

VA AG
e SN LI=EEXAILMTIFNADT, DIR - 2T
E+RET 5,

s ERPITEELGVIRFEZRTT, BY
MNEALBEWNESIZT 5,




2. FAINT 43— FOERSFIT

=YXk
No. e HE
P2 FAINTLIE—THUk 1
P3 o a—R)Lk 1
P4 AR—H— 1
P5 No2agRLk 1
P6 AN Ly 1
P7 oy 2
P8 v r p18 2

Ty b= (FANWI—Z3F7, FEYFAVERRILE, AT —FFR—R, AT 4IILEZ—I2 b,
AR—HY— N aIoRIL b NPT, T4 TN I FXOERYMDBAN NS EERERLTLESELY,

1) OIS ANEELLERT S,
‘P7:0Y>4 x1

2 AR—4—DiEIZ. O VI &M
1115,

‘P4 RR—H— x1




Q) O T EMFITIAR—Y—%
IO DT 4L BFTERIZIR
BEE9 5,

VA%

o =0 VOIS

FOIUREZT B,

@) OYTIZZTUDUAAILEE
{EHT 5,

P10V x1

B) AAIT4IILE—T I FDRAID
EIZ, O VT EEMNITS,

P2 : A AN E—T UL X1

6) AALILTA4ILE—IHIULER
R——DLICEE, 2 —HRIL
FERALT, T UICRfAFTT
%,

P3:tEUAE—RILE X1

7 B/ R
e AANTAINLE—TIY FDEIZR
R—Y—DEEHIMNEE S,

O 2 NVAVIE Ly V1 -2
BALT. No2PamErAILIo4L
B—TUMARAFITT B,

AW Ly L V178 S
“P6: /NP3 x1
‘P8 EATYIY P18 x2




3. AANY—5—aF7OWSFIT

IN—YI) R+
No. i HE
P1 FANH—5a7 1
P10 a7 757 vk Nod 1
P11 a7 TS5k No2 1
P12 a7 757Uk No3 1
P13 a7 TSk Nod 1
P14 a7 757Uk Nob 1
P15 a7 TSIk Nob 1
P20 ARILE M6 L=15 15
P21 I UAAEF VS M6 14
P22 TL—rIvir M6 KiE 1
P23 TL—kDvi v M6 12

N AA4NY—Za7I2a7IS

4k No.3 - No. 4 -No.5 R4t P20-21-22-23

79 %,

Pl: AN O—537 X1

P12: 27754 FNp.3 x1

*P13: 37754y FNp. 4x1

P14: 277545 v FNp.b x1

«P20 : 7AKJ)L L M6 L=15 X6

P21 : 250 EF Y M6
X6

P2: TL—FrTyix M6 KB
x4

P23 TL—FrTyiw M6
X6

VAYA% S
e FAMNHY—ZaTFICaT ISy bk
No. 3 & U No. 4 ZERY) {3+ BRI,
> ALY —Fa7F7 @
TL—FrI7y % M6 XEE
ETSUUFEFYRNG
> TS5y MRV FDKR
AEETL— LTy v M6
ARO K S ZETT 5,




2 a7IFSSvybkNo.l #2782 AN
N —2R—RA A MR T
ERASR

*P10: 3754y kNo.1 x1
P20 : ARJL L M6 L=15 %2
P21 DS FEFY R M6

X2
P22 : TL—FIvi v M6 KEZE
X2

VANAS P

» BR—T I HEOED &S24 HHL
VFISRARF VI T=TEDHNT—
TERMT, ISUTHEF Y b 6
£XARLUFEIREET 5 L%
EFOTL, , ‘
» Ax—v 1 gEoEsoraEAx  [WARMIN P20-21-22 / |
DORHRDA HHRL U FEHAT S : \ ™~
LAEREFTL, AR —

- 11 -



@) a7ISHy k No.2 ZHEDR— || —y

vEHEHIZLTZAY kAN | - . )
) —R—R A Y MRfHTT B, HIEARIL b ‘ #
P11: 2277345y bk No.2 x1 - \

R ’ . [ -
P20 : ARJL R M6 L=15 X1 L?f./,.

P22 FL—kTvir N6 KR L//\
%1 .

@ ) TEREHLI=A AN —523F7Z2a7 TS5y kNo. 1 XU No. 2 [{rfFF3 5,
P20 : /RJL M6 L=15 x4
P21 : 25 UFFF Y FN6 x4

P23 : TL—FrT7uiw M6 x4

/A § .
®) a7I347y bNo.6Za7 TS kNo. 4 BEUEMmICRETTT S,
-P15: 377345y bk No.6 x1
P20 : ARKJL E M6 L=15 %2
P21 : 25 UFEF Y EN6 x2
*P23: TL—FTuiy M6 X2

6) BEI=FHDENEEHRL T, RILEERFEOLTAHAILY—F3ATZEET S
- 1 2 -



4. XANI—FHR—RADWFITF

A P

Eno
X
i

No.

P9 | a=AHILL—IL 4
P16 | ZAAILI—F78K—R Nol 90° —90° 1
P17 | #AA4IWI—F71K—R No2 45° —90° 1
1
2

P18 | WS —hFa1—T
P19 | R4Sy (K)

(1) AV EB—FATHR—RAYE—%FRALT, AT —rF21—TZD700mmERS5 0 0mmlZtIERS,
P18 : o)y —+Fa—T

2 4. ) TYRS=DaNS— b Fa—TFAA4ILI—F5H—X No.1 90° —90° [ZHUfTIF5,
P16 : AL —FFK—ZK No.1 90° —90° X1

@) 4. () TYERS@aNT— b Fa—T&AANI—FFK—X No.2 45° —90° [ZHRfFIT+5,
P17 A4 —FKR—Z No.2 45° —90° X1

@) AZANI—IIWEAAIINIG—ZaTFIBUT . A1 —F7HR—X No.1 90° —90° BXUAAIWLI—FH—X
No.2 45° —90° #AAILY—Sa7IZ{kF+3 5,
*PO:azZAhHIL—)L %2

A STE
@ FANI—SaAF7 - FAINTLIE—TIU bk - NP a—DA=F AN —ILT—TEZEALLENT
FEEW, T—TIRTUOUALISEAL. TP ULBET 2BAAHY ET,
@ RfHFLI=R—RIZR LAOHFIBA Y AL EZRFELTT L, F—XIZta Lhoiihehhty A
HoEE, TUDUAAMIFRENBLL, TV UNEET RN HY FT,

7 KA R
s AZANLY—NEAZF BB ER—ZAD T4 VT4 VITEHD P16, 17
=M E LTERY %, : g
« FANG—F—F—Z No.1 90° —90° BEUAA LY —F—H—2R o ,.
No.2 45° —90° [F~w RS hOTFEET, A I!I = iﬂ = W@

o R—RIZIFEUFFIZRENH DT, FTRDK S 2T TS,

AN

(
N N
e 7
>

- 13 -



P16
a7 EHAI
90° Z4vTa4YT

P17
a7 HsHE
0° Z4vTF12Y




G) A4 —F1H—Z No.1 90° —90° BLUAAILI—FHK—R
No.2 45° —90° DI UADEUHEID T 4 T 4 2T DREER
ERRDAF AT A IWE—T I ENDD I—~DOEUTEED
WEREEITS,

VA%
o RR—UDULA T ESEBL, mr—RXH R CNTIEFH T LMIE

2. 74 9T 42T DREBEEHEDAL AR BHRL) (ZEF (30~
40° FEENMNBR),
s EVX—LUFEE2EFERT B EEEITLVOTLY,

A e

@ AERELZTIMRIC. 214 vT4 VT EHHEIARICERILTLZEW, BEHHEHHFREICET &
R—ZRHHET 2BINBHYFET,

O AEREETok. LROTEEDTEAKO. 7~1. OmmIZHEYFET, EATOHHEIC
ABBGIMES., fHRIEEH TEGV S, F—RHEERT BN HY F7,

O AEREETIRICZ. 90° LUERFHOHRAAZETOHENT SN, 90° LLEO#DRAADIWS
BEE. R—AORFTORENEE>TLEBNANHY FT,

@ R{FF LIz R—RICh U dHindA Y NEN S EZHE L TT I, Rr—RIZh Lheiihil
BYLHoTH/E. TUPUASIRENEIL. TUDUNBIRTEBANBHY FT ., Fi-.
R—RIZEELID Y BHET 5BNLHY FT,

@ RARERYELT, HH=YUDBH1=Y LENTLEEL, F—AHMIRT BN B Y FT,




- 16 -



6) AAILHY—F1H—Z No.1 90° —90° BLUAAILY—FFK—X No.2 45° —90° ZAAILTAILA—TD
O RRWN D a—IZ w19 5,
P9 az=AHIL—IL X2

N T7H)—F5—RERFIFLT AMILT4IILE—T 9 FORBZREL THR—IXAMERGR ETFH LA &
FHEEAL T, B2 —RIL BV D 3oRIL B EFET T35,

£ RJLo Nem(kgf-m)
B —RIL k : T=45(4. 6)
N2 aR)L k  T=39.2(4)

©) AALy—FHh—R No.1 90° —90° BELUAAILI—FHE—R No.2 45° —90° MEEEFHLAN &
FHRLT, T4y T4 VT EFRENHT B,
£ RJLo Nem(kgf-m)
T=14.7~17.7(1.5~1.8)

A SR
@ i1 Li-h—RIha ChOFhEn Y hEC & #REL TR E LY F—RIoha L OHhEsty At
HorBA. TUSUA/IRBSRO L. TS ET 3BRAAHYET,

@ AAWI—5HR—Z No.1 90° —90° BLUAAMINI—FHR—X No.2 45° —90° 2245y T (K) TEE

ERCE
"P19: 84597 (K) %2




5. /—ZIL/3A—YDEFHTE L UVIREIRESR

(1) AAILTAILE—T92 MZAAILT 4 ILE—FBUTIT 5,
QI AINEFIUDUITEEAND,
VA A%
e HKSHEI UIOUAAILDFEREHLE,
@I\ T DT A FRiHEFEETT 5,
&) T2o %R LBES L GliE 75°CLL L) ITLI T ORERZ1TH S,
- FAILRNDIELNC &
s XA I —SHR—RAHMERRIZTF S L TLVEWN &
- IOV EERE FIFTREZ LS., R—XARITTIHRLN &

(6) 1asIEst LTz, O~ODFERRGR ZET TS,

XOBMTIHERER TR, LT EURERBAED TEUHEROMHER] (29> THERRIERZ1T 5,

_‘]8_




K

#ARE TYF-r— IR
T418-0192 F#EEE L EHALIL7181
http://www.hks—power.co.jp/

_‘]9_



OIL COOLER KIT

INSTALLATION MANUAL

HKIS

Installation must be done by a professional.

Read this manual prior to the installation.

Always have access to this manual as well as a factory service manual.

X Make sure the vehicle

is applicable to this kit.

NAME OF PRODUCT OIL COOLER KIT

PART NUMBER 15004-AT010

APPLICATION TOYOTA 86(DBA-ZN6). SUBARU BRZ(DBA-ZC6)

ENGINE FA20

YEAR TOYOTA86 2012/04- / SUBARUBRZ 2012/03-

REMARKS % This kit was designed on a JDM vehicle and has not vet been tested in

other markets.

[Required Parts] .
e New Engine Oil: HKS Engine Oil is recommended to use.
e New Oil Filter: OEM filter is recommended to use.

H:This application was col

nfirmed by November 2013.

REVISION OF MANUAL
Rev. Number Date Details
3-3.01 2014/3 1% Edition
Published in November, 2013 by HKS Co., Ltd. (Unauthorized reproduction is strictly prohibited.)

_20_




HKS Oil Cooler Kit on the Vehicle




INDEX

NOTICE /ATTENTION / SAFETY PRECAUTIONS -+ cvueeuetutturtuttuitttteteretretrttenstsassseeen 22
Y = 1R T 23
1. REMOVAL OF FACTORY PART S ++ e e ertutututututattttteuattaratttessattttasratesrrr. 25
2. INSTALLATION OF OIL FILTER IMOUNT eereereereeneeumaummumtututttetetetetreetnteeaessaas 28
3. INSTALLATION OF OIL COOLER CORE ++++++ttuttuttuttuttuttuttutttttstetstttttteetet s 30
4. INSTALLATION OF OIL COOLER HOSE  «:ceeerertertttttnttutiiuiitiitsitsis ittt 33
5. REINSTALLATION OF FACTORY PARTS -+ e eerteueeuttuttuteuttuituitnetetetttttteteteteaas 38
INOTICE

This manual assumes that you have and know how to use the tools and equipment necessary to safely perform service
operations on your vehicle. This manual assumes that you are familiar with typical automotive systems and basic service
and repair procedures. Do not attempt to carry out the operations shown in this manual unless these assumptions are
correct. Always have access to a factory service manual. To avoid injury, follow the safety precautions contained in the
factory service manual.

IATTENTION

This manual indicates items you need to pay attention to in order to install this product safely and lists precautions to
avoid any possible damage and/or accidents.

This product is an automobile part. Do not use for any other purposes.

HKS will not be responsible for any damage caused by incorrect installation and/or use, or use after modification
and/or dismantling of this product.

This product was designed for installation on a specific factory vehicle.

The specifications of this product are subject to change without notice.

The instructions are subject to change without notice. Make sure to refer to the most recent instructions.

|SAFETY PRECAUTIONS

The following precautions for use of this product are to prevent possible accidents and/or injuries and for proper use.

& WARNING: Indicates risk of serious injury and/or possible death.

& CAUTION: Indicates risk of serious injury and/or possible property damage (i.e. vehicle damage as from
use of this product.).

_22_



PARTS LIST

NO. DESCRIPTIONS QT REMARKS
1 | Oil Cooler Core 1
2 | Qil Filter Mount 1
3 | Center Bolt 1
4 | Spacer 1
5 Banjo Bolt 1
6 | Banjo 1
7 | O-ring 2 I.D. 55.6mm
8 | Copper Washer 918 t=1.0 2
9 | Conical Seat 4
10 | Core Bracket No.1 1
11 | Core Bracket No.2 1
12 | Core Bracket No.3 1
13 | Core Bracket No.4 1
14 | Core Bracket No.5 1
15 | Core Bracket No.6 1
16 | Qil Cooler Hose No.1 90°—90° 1
17 | Oil Cooler Hose No.2 ~ 45°—90° 1
18 | Corrugated Tube 1 1200mm
19 | TieWrap (L) 2
20 | BoltM6 L=15 15
21 | Flange Nut M6 14
22 | Flat Washer M6 Major Dia. 7
23 | Flat Washer M6 12
24 | Instruction Manual 1
25 | Instruction Manual 1

_23_







1. REMOVAL OF FACTORY PARTS

Before beginning removal of the factory parts, disconnect the negative cable from the battery terminal.
Use this instruction manual and the manufacturer’s service manual as a reference.

(1) Disconnect the negative cable
from the battery.

(20 Remove (Dside tumn signal
light from both sides.

(3) Remove @front bumper.

(4) Drillan 8mm hole in the position as shown below to relocate the water liquid inlet.  Relocate the inlet.

(/)

;///
Ty

- 25 -



(5) Remove (@ air cleaner duct.

(6) Remove @ radiator cover plate.

(7) Remove ® air cleaner case.

(8) Remove ® front bumper energy absorber.
(9) Remove @ hom.

(10) Remove ® front bumper reinforcement plate.
(11) Remove (@ front bumper cover.

(12) Remove (0 front bumper bracket..

e




(13) Cut off the shaded portion from @ radiator cover plate that was removed in (5) not to come in contact with the oil
cooler hose.

Cut off

(14) Remove @ oil filter.

NOTE

» Before removing the ail filter, clean the
installation surface of the engine side.
Make sure to remove foreign objects
and/or dust from the inside.

(15) Remove @ oil filter union.

NOTE

* Prepare a waste cloth or container to catch
oil spilled when removing the union.

* Cover the opening with a clean cloth
during installation to prevent contaminants
from entering the engine.




2. INSTALLATION OF OIL FILTER MOUNT

PARTS LIST
NO. DESCRIPTIONS QT
P2 | Oil Filter Mount 1
P3 | Center Bolt 1
P4 | Spacer 1
PS5 | Banjo Bolt 1
P6 | Banjo 1
P7 | O+ing 2
2

P8 | Copper Washer 18mm

Make sure there is no scratch on kit parts (Oil Cooler Core, Bolts, Oil Cooler Hoses, Oil Filter Mount, Spacers, Banjo Bolt,
and Fittings). Remove foreign objects from parts.

(1) Apply a thin coat of the engine oil to the O-ring.
«P7: O-ringx 1

(2) Install the O-ring to the groove on
the Spacer.

* P4: Spacer x 1

- 28 -



(3) Temporarily install the Spacer
with the O-ring to the engine filter
installation position.

NOTE
* The O-ring must come to
the engine side.

(4) Apply a thin coat of the engine oil
to the O-ring.

* P7:O-ring x 1

(5) Install the O-ring to the groove on
the inside of the oil filter mount.

= P2: Ol Filter Mount x 1

(6) Place the Qil Filter Mount on the
Spacer. Temporarily install the
mount using the provided Center
Bolt.

» P3: Center Bolt x 1

NOTE

* A convex part of the Spacer must fit
into the Qil Filter Mount's groove.

(7) Temporarily install the Banjo to
the Oil Filter Mount using the
provided Copper Washer, and
Banjo Bolt.

- P5: Banjo Bolt x 1
- P6: Banjox 1
* P8: Copper Washer 18mm x 2




3. INSTALLATION OF OIL COOLER CORE

PARTS LIST
NO. DESCRIPTIONS QT
P1 | Oil Cooler Core 1
P10 | Core Bracket No.1 1
P11 | Core Bracket No.2 1
P12 | Core Bracket No.3 1
P13 | Core Bracket No.4 1
P14 | Core Bracket No.5 1
P15 | Core Bracket No.6 1
P20 | Bolt M6 L=15 15
P21 | Flange Nut M6 14
P22 | Flat Washer M6 Major Dia. 7
P23 | Flat Washer M6 12

(1) Temporarily install the Core
Bracket No.3, No.4, and No.5 to P20-21-22-23
the Qil Cooler Core.

= P1: Qil Cooler Core x 1

- P12: Core Bracket No.3 x 1

- P13: Core Bracket No.4 x 1

* P14: Core Bracket No.5 x 1

- P20: Bolt M6 L=15x 6

- P21: Flange Nut M6 x 6

- P22: Flat Washer M6 M/D x 4
 P23: Flat Washer M6 x 6

NOTE

¢ To install the Core Bracket No.3 and
No.4 to the Oil Cooler Core, use the
washer, bolt, and flange bolt as
shown in the diagram on the right.

<~ Qil Cooler Core Side: Use
the Flat Washer M6 Major
Dia. and Flange Nut M6.

<~ Bracket Side: Bolt M and Flat
Washer M6.

- 30 -



(2) Temporarily install the Core
Bracket No.1 to the front bumper
reinforcement.

 P10: Core Bracket No.1 x 1

- P20: Bolt M6 L=15x 2

- P21: Flange Nut M6 x 2

- P22: Flat Washer M6 M/D x 2

NOTE

¢ For easier installation of the bracket,
affix a masking tape to the box
wrench, and temporarily mount the
Flange Nut M6 on the box wrench
as shown in the diagram below.
Insert the box wrench to the hole
shown in the diagram on the upper
right for easier operation.

- 31 -




(3) Temporarily install the Core
Bracket No.2 with @factory horn
to the front bumper
reinforcement.

= P11: Core Bracket No.2 x 1
- P20: Bolt M6 L=15x 1
- P22: Flat Washer M6 M/D x 1

(4) Temporarily install the Oil Cooler Core temporarily assembled in (1) to the Core Bracket No.1 and No.2.
* P20: Bolt M6 L=15 x 4
- P21: Flange Nut M6 x 4
* P23: Flat Washer M6 x 4

P20-21-23

(5) Temporarily install the Core Bracket No.6 and No.4 to the vehicle.
* P15: Core Bracket No.6 x 1
- P20: Bolt M6 L=15x 2
* P21: Flange Nut M6 x 2
- P23: Flat Washer M6 x 2

(6) Make sure the Qil Cooler Core does not come in contact with any other parts of the vehicle. Tighten bolts to secure
the Oil Cooler Core.

- 32 -



4. INSTALLATION OF OIL COOLER HOSES

PARTS LIST
NO. DESCRIPTIONS QT
P9 Conical Seal 4
P16 Oil Cooler Hose No.1  90°—90° 1
P17 | Oil Cooler Hose No.2  45°—90° 1
P18 | Corrugated Tube 1
P19 | TieWrap (L) 2

(1) Cut the provided Corrugated Tube to D 700mm and @ 500mm
* P18: Corrugated Tube

using a knife or hose cuitter.

(2) Install MCorrugated Tube that was cut to 700mm long in 4.(1) to the Oil Cooler Hose No.1 90°-90°.

= P16: Oil Cooler Hose No.1  90°-90° x 1

(3 Install @Corrugated Tube that was cut to 500mm long in 4.(1) to the Oil Cooler Hose No.2 45°-90°.

= P17: Oil Cooler Hose No.2 45°-90° x 1

(4) Install the provided Conical Seal to the Oil Cooler Core. Temporarily install the Oil Cooler Hose No.1 90°-90° and

Oil Cooler Hose No.2 45°-90° to the Oil Cooler Core.
= P9: Conical Seal x 2

ri\, CAUTION

decrease of engine ail flow which may cause engine damage.

@ Do not use sealing tapes to the union of the oil cooler hoses’ fittings and/or ail filter mount banjo. If
neglected, a tape may enter into inside the engine that may result in the engine damage.
@ Make sure hoses that were temporarily installed are not twisted or bent. Failure to do so may result in

NOTE
* Use the Conical Seal as a sealing for the union and hose fittings.
* Route the Oil Cooler Hose No.1 and No.2 underneath the head light.

* Make sure to install the hose in the correct direction referring to the diagram

below:

- 33 -




P16
Install this side
to the core.

Install this side
to the core.




(5) Tighten the engine side’s hexagon part of the fitting of the Oil Cooler A
Hose No.1 90°-90° and No.2 45°-90°. Adjust the installation angle
of the hoses to the oil filter mount and banjo.

Hexagon

A CAUTION

@® When adjusting the angle, rotate the fitting to the tightening direction. If tightening to the
opposite direction, the hose may be damaged.
@ After adjusting the angle, the clearance “A” in the diagram above should be between

0.7mm and 1.0mm. It the clearance is not within this range, the tightening allowance is
not adequate which may result in the damage of the hose.

@® When adjusting the angle, do not tighten more than 90°. If it is necessary to tighten more
than 90°, the hose’s installation direction may be wrong.

@ Make sure hoses that were temporarily installed are not twisted or bent. Failure to do so
may result in decrease of engine oil flow which may cause engine damage.

@ Do not repeatedly tighten and loosen the hexagon part to prevent the hose from being

damaged.
NOTE
* Adjust the angle so the hose can be installed properly by rotating the hexagon part of the fitting to the tightening
direction (30° to 40°) referring to the diagram below.
* For easier operation, use 2 adjustable wrenched as shown below.

—




Washer Tank
—




(6)

)

@)

©)

Temporarily install the Oil Cooler Hose No.1 90°-90° and No.2 45°-90° to the oil filter mount and banjo.
* P9: Conical Seal x 2

Temporarily install the air cleaner case. Adjust the oil mount filter’s installation position. After making sure the oil
hoses do not come in contact with any other parts of the vehicle, tighten the center bolt and banjo bolt.

Tightening Torque N-m(kgf-m)

Center Bolt: T=45(4.6)

Banjo Bolt: T=39.2(4)

Tighten the fittings of the Oil Cooler Hose No.1 90°-90° and No.2 45°-90°. Make sure the hoses do not come in
contact with any other parts of the vehicle.
Tightening Torque N-m(kgf-m)

T=14.7~17.7(1L5~1.8)

& CAUTION

@ Make sure hoses that were temporarily installed are not twisted or bent. Failure to do so may result in
decrease of engine oil flow which may cause engine damage.

Secure the Oil Cooler Hose No.1 90°-90° and No.2 45°-90° using the provided Tie Wraps (L).
* P19: TieWrap (L) x 2

- 37 -



0. REINSTALLATION OF FACTORY PARTS & CONFIRMATION

(1) Install the ail filter to the Qil Filter Mount..

(2) Add the adequate amount of the engine oil.
NOTE

The use of HKS’ engine oil is recommended.

(3) Reconnect the negative terminal to the battery.

(4) Startthe engine. Check the following after idling (when the oil temperature exceeds 75°C):
* Make sure oil is not leaking.
* Make sure the oil cooler hoses do not come in contact with any other parts of the vehicle.

* Increase the engine RPM and oil pressure; then, make sure the hose is still securely connected.

(5) Reinstall the factory parts @ to 0.

2% After the installation process is complete, check all items listed in the “Confirmation After Installation” section of
the Instruction Manual.

_38_



HKS Co, Ltd.
T418-0192
7181, Kitayama, Fujinomiya—shi, Shizuoka

http://www.hks—power.co,jp/

_39_



